
SL.NO:1353 SUBJECT CODE:17CVSE57
VINAYAKA MISSIONS RESEARCH FOUNDATION

(Deemed to be University) 
B.E./ B.TECH DEGREE EXAMINATIONS- FEB -2022

CIVIL ENGINEERING

ELECTIVE - MUNICPAL SOLID WASTE MANAGEMENT

Time : Three Hours   Maximum Marks:100 Marks

Answer ALL questions
Part-A (10 x 2 =20 Marks)

1 List out the types of solid wastes.
2 Write about On-site handling methods.
3 Define of Non-Biodegradable waste.
4 What is meant by Collection route?
5 Define districting.
6 Define compaction ratio.
7 What are the Landfill types?
8 How do minimize the harmful impact from solid waste by using landfill Techniques?
9 What is centralized sorting.
10 Give the disadvantages of an incinerator?

Answer Any FIVE questions
[...]
     b.  Explain the theory of magnetic compass.

14 a. Explain the errors in plane tabling
OR

     b. What are the instruments used in leveling. Explain them briefly.

15 a. What are the various uses of contours?Explain in detail.
OR

     b. Explain the following.
a. Areas computed by sub- division into triangles
b. Ares from offset to a base line.

16 a. Explain about the temporary adjustments done before starting the the odolite work.

OR
     b. Explain the measurement of horizontal angles by general procedure and repetition method

17 a. Explain the following essentials of the transit theodolite surveying
a. The telescope
b. The vertical circle
c. The index frame or T- frame
d. The standards or A- frame
e. The leveling head

OR

     b. Explain Reconnaissance survey in route surveying

18 a. Explain the horizontal control for setting out works
OR

     b. Explain tunnel alignment and setting out work in mine surveying

Answer ALL questions
PART-C  (2 x 15 = 30 )

19 a. With neat sketch explain the prismatic compass.

(P.T.O)
SL.NO:1279



3
OR

     b.

20 a. Write notes on the following:
a. Direct ranging
b. Indirect ranging

OR

     b. Explain the temporary adjustments and permanent adjustments of surveyors compass.
*****

SL.NO:1279



SL.NO:1272 SUBJECT CODE:17ECCC14

VINAYAKA MISSIONS RESEARCH FOUNDATION
(Deemed to be University) 

B.E./ B.TECH DEGREE EXAMINATIONS- FEB -2022
CIVIL ENGINEERING

MECHANICS OF SOLIDS - I

Time : Three Hours   Maximum Marks:100 Marks

Answer ALL questions
Part-A (10 x 2 =20 Marks)

1 What are the types of Elastic constants?
2 How can you define modulus of Elasticity?
3 How do you calculate thermal stress induced in a beam?
4 What are the types of loads acting on beams?
5 Write a note on method of joints.
6 What is a composite beam?
7 What is Polar Modulus?
8 What is meant by a spring? Give examples.
9 What are the uses of Mohr’s circle?
10 Define: circumference (or) hoop stress.

Answer Any FIVE questions
Part-B (5 x10 =50 Marks)

11 a.

OR
     b.

(P.T.O)



2

12 a. a) Find an expression for the total elongation of a bar due to its own weight, when 
      the bar is fixed at its upper end and hanging freely at the lower end.
 (b) How will you analyze the stress produced in a composite bar

OR
     b.

13 a.

OR
     b.

14 a. A cantilever of length 2m carries a uniformly distributed load of 1.5 KN/m run over the whole length
and a point load of 2KN at a distance of 0.5m from the free end. Draw the S.F and B.M. diagram for
the cantilever.

(P.T.O)
SL.NO:1272



3

OR
     b.

15 a.

OR
     b.

16 a.

OR
     b. Derive an expression for torque transmitted by a hollow circular shafts.

17 a. A hollow shaft, having an inside diameter 60% of its outer diameter, is to replace a solid shaft
transmitting the same power at the same speed. Calculate the percentage saving in material, if the
material to be used is also the same.

(P.T.O)

SL.NO:1272



4

OR
     b.

18 a. Write down the step by step procedure for the analysis of a truss by the method of   sections.

OR
     b.

Answer ALL questions
PART-C  (2 x 15 = 30 )

19 a.

OR
     b.

(P.T.O)

SL.NO:1272



5

20 a. A cantilever 150mm wide and 200mm deep projects 2m out of a wall, and is carrying a point 
load of 40KN at the free end. Determine the slope and deflection of the cantilever at the free 
end.

OR
     b.

*****

SL.NO:1272



SL.NO:1256 SUBJECT CODE:17CVCC12
VINAYAKA MISSIONS RESEARCH FOUNDATION

(Deemed to be University) 
B.E./ B.TECH DEGREE EXAMINATIONS- FEB -2022

CIVIL ENGINEERING

MECHANICS OF SOILS

Time : Three Hours   Maximum Marks:100 Marks

Answer ALL questions
Part-A (10 x 2 =20 Marks)

1 Define Soil mechanics.
2 What are the factors affecting permeability.
3 Write the equation for stress in soil due to uniformly loaded circular area.
4 What are the shear strength parameters?
5 What are the disadvantages of direct shear test?
6 Describe the term critical slip circle.
7 What is quick sand condition?
8 Write short notes on pre consolidation.
9 Define the term ‘unique stress path.
10 What is the principle of Friction circle method?

Answer Any FIVE questions
Part-B (5 x10 =50 Marks)

11 a. An undisturbed sample of soil has a volume of 120 cm3 and mass of 180.g. On oven drying
for 24 hrs, the mass is reduced to 150 g. If the specific gravity grain is 2.68, determine the
water content, voids ratio and degree of saturation of the soil. 

OR
     b. The water table in a deposit of sand 8 m thick is at a depth of 3m below the surface. Above the water

table, the sand is saturated with capillary water. The bulk density of sand is 19.67 KN/m3. Calculate
the effective pressure of 1m, 3m and 8m below the surface. Hence plot the variation of total pressure,
neutral pressure and effective pressure over the depth of 8 m.

12 a. A vane, 10 cm long and 8cm in diameter was pressed soft clay at the bottom of a bore hole. Torque was
applied and gradually increased to 45 N-m when failure took place. Subsequently the van rotated
rapidly so as to completely remold the soil. The remolded soil was sheared at a torque of 18 N-
m.Calculate the cohesion of the clay in the natural and remolded states and also the value of sensitivity.

OR
     b. What are the limitations of sedimentation analysis?

p.t.o



2
13 a. Describe in detail the procedure for determination of Liquid limit of soil.

OR
     b. Explain the effect of capillary rise in soil.

14 a. Explain properties of flow nets.
OR

     b. What is seepage force or seepage pressure?Why seepage happens in soil?Explain.

15 a. Explain the Consolidation Process: Spring analogy.
OR

     b. Explain the Laboratory Consolidation Test.

16 a. A rectangular area 2mx 4m carries a uniform load of 8 t/m2 at the round surface.Estimate the vertical 
pressure at a depth of 8m vertically below a corner at the loaded area.

OR
     b. Explain in detail the determination of shear strength using direct shear test.

17 a. Explain the step by step procedure of conducting vane shear test.
OR

     b. Explain briefly:
a. Vane shear test.          b. Comments on shear box test.

18 a. Write in detail about the friction circle method.
OR

     b. What do you understand about stress analysis?

Answer ALL questions
PART-C  (2 x 15 = 30 )

19 a. The in-situ percentage void of a sand deposit is 34 percent. For determining the density index, 
dried sand form the stratum was first filled loosely in a 1000 cm3 mould and was then vibrated 
to give a maximum density. The loose dry mass in the mould was 1610 g and the dense dry 
mass at maximum compaction was found to be 1980 g. Determine the density index if the 
specific gravity of the sand particles is 2.67.

OR
     b. The water tank is supported by a ring foundation having outer diameter of 10 m and inner 

diameter of 7.5 m.The ring foundation transmits uniform load intensity of 160 KN/m2.Compute 
the vertical stress induced at a depth of 4 m,below the centre of ring foundation, using (a)Boussinesq 
analysis,and (b)Westergaards analysis,µ=0.

20 a. In a consolidated drained triaxial test, a specimen of clay fails at a cell pressure of 60 
KN/m2.The effective shear strength parameters are c’=15 KN/m2 and ф’=20o.Determine the 
compressive strength.

OR p.t.o



3
     b.

The temporary cutting 8 m deep is to be made in a clay having a unit weight of  18 KN/m3 and 
an average cohesion of 20 KN/m3.A hard stratum of rock  exists at a depth of 12 m below the 
ground surface. Use Taylor’s stability curves to estimate if a 30o slope is safe. If a factor of 
safety of 1.25 is considered necessary, find the safe slope angle

*****
SL.NO:1256



SL.NO:1248 SUBJECT CODE:17CVEC36

VINAYAKA MISSIONS RESEARCH FOUNDATION
(Deemed to be University) 

B.E./ B.TECH DEGREE EXAMINATIONS- FEB -2022
CIVIL ENGINEERING

ELECTIVE - WASTE WATER ENGINEERING

Time : Three Hours   Maximum Marks:100 Marks

Answer ALL questions
Part-A (10 x 2 =20 Marks)

1 Define time of Concentration.
2 What is meant by detritus tank?
3 List out the types of high rate filters.
4 Define supernatant liquor.
5 Distinguish between Self Cleaning velocity and Non-scouring velocity.
6 Discuss the biological concept taking place in septic tank.
7 What process is involved in sedimentation?
8 Explain how do you determine organic loading rate of a trickling filter?
9 Draw the oxygen deficit curve.
10 Distinguish between mesophilic digestion and thermophilic digestion.

Answer Any FIVE questions
Part-B (5 x10 =50 Marks)

11 a. Calculate and design an oxidation ditch for a design sewage flow of 50MLD. Assume suitable 
data wherever necessary. Show the neat sketch of the designed unit.

OR
     b. How will you apply sewage effluents to farms and explain their methods in detail

12 a. i) Summarize the role of Screen Chamber in Sewage treatment plant and write its design 
procedure.
ii) Estiamte the settling velocity of spherical particle of specific
gravity 2.65 and diameter 0.18mm. Take kinematic viscosity of water as 1.016 x 10 − 2 m/s.

OR

P.T.O



2
     b. Show the design a circular primary sedimentation tank to treat  an average sewage flow of 

5000 m3/day, suitably assuming the design criteria. Draw a neat sketch of the designed tank.

13 a. Secondary sedimentation tank of a waste water treatment plant produces 1100kg (dry basis) 
solids with moisture content of 95%.Solids are of 70% volatile with specific gravity of 1.05 
and 30% being fixed with specific gravity of 2.6. Determine the sludge volume as it is 
produced and after the incineration

OR
     b. Summarize the working condition of Oxidation pond and reverse osmosis with reference to 

their principle, efficiency, advantages and disadvantages.

14 a. i. Write the design criteria for a grit chamber and brief its construction and functioning. . 
ii. Describe the working of grit chamber and its types. 

OR
     b. Write short notes on soil dispersion system.

15 a. Explain in detail about gravity thickening.
OR

     b.
i) Differentiate between ‘sewage’ and ‘storm water’ & Discuss the rational formula and its 
limitations in calculating the quantities of storm sewage. 
ii) Describe the one pipe and two pipe plumbing systems. Compare them.

16 a. i) Explain the factors influencing sanitary sewage flow and its estimation
ii) State the classification of solids present in sewage and the removal methods of each.

OR
     b. i) Show the loading refers criteria of aeration tank of an activated sludge process. 

ii) Describe the operational problem of activated sludge process and give the remedial 
suggestions

17 a. In Indian towns and cities, the land disposal method is mostly preferred. Why?

OR

     b. Explain briefly about the methods of sewage disposal.
P.T.O

SL.NO:1248



3

18 a. Discuss the need for sludge dewatering and explain the various sludge dewatering methods

OR

     b. Explain the anaerobic sludge digestion process and also the effects of pH and temperature on 
it.

Answer ALL questions
PART-C  (2 x 15 = 30 )

19 a. i) The BOD of sewage incubated for one day at 30°C has been found to be 400 mg/l. Calculate 
the 5 day 20°C BOD. Assume K10= 0.12/day at 20°C. 
ii) A city with a population of 100,000 has an area of hectares. Calculate the D.W.F and storm 
water flow for the sewer line for the following data:
i. Rate of Water supply = 200 LPCD
ii. Average runoff coefficient for the entire area = 0.5
iii. Time of concentration = 50 min
iv. Assume 75% of water supplied reaches the sewer. 

OR

     b. What is meant by sewage sickness and list out the preventive measure to control it?

20 a. Describe with neat sketches about the typical process flow diagram of an oxidation ditch and 
explain its working principle

OR

     b. What are the environmental and health risks associated with sewage farming?
*****

SL.NO:1248



SL.NO:1247 SUBJECT CODE:17CVCC10

VINAYAKA MISSIONS RESEARCH FOUNDATION
(Deemed to be University) 

B.E./ B.TECH DEGREE EXAMINATIONS- FEB -2022
CIVIL ENGINEERING

DESIGN OF REINFORCED CONCRETE ELEMENTS

Time : Three Hours   Maximum Marks:100 Marks

Answer ALL questions
Part-A (10 x 2 =20 Marks)

1 Write short notes on RCC 
2 Draw stress strain curve for various grades of steel.
3 Write about bond in bricks.
4 Explain slender columns
5 What is strap footing?
6 Discuss the merits and demerits of working stress method.
7 Write the formula for Modulus of Elasticity of Concrete
8 Write short notes on inclined stirrups
9 Explain the pitch and diameter of lateral ties
10 Explain pile driving techniques.

Answer Any FIVE questions
Part-B (5 x10 =50 Marks)

11 a. A rectangular reinforced concrete column of cross sectional dimesions 300 mm by 600 mm is 
to be designed to support an ultimate axial load of 2000 kN. Design suitable reinforcements in 
the column using M-20 grade concrete and Fe-415 HYSD bars. 

OR
     b. Design a short axially loaded square column, 500 mm x 500 mm for a service load of 2000 kN.  

Use M20 concrete and Fe415 steel. 

12 a. Explain the concept of elastic method and also write the advantages and disadvantages.

OR
     b. Explain the concept of plastic method and also write the types of limit states. 

13 a. Explain the types of R.C.C. Beams and also write assumptions in theory of simple bending of 
R.C.C. Beams by Working Stress Method. 

OR
     b. Explain basic design consideration in R.C.C. Structures. 

P.T.O



2
14 a. Explain the stress - strain relationship for concrete and steel (with neat sketches ) used in limit 

state method of design. 
OR

     b. Differentiate between balanced, Under-reinforced and Over-reinforced sections. 

15 a. Explain the mechanisms of shear transfer in R.C. Beams without shear reinforcement. 

OR
     b. What are the factors affecting shear resistance of a R.C. member? Explain.

16 a. Discuss the minimum and maximum spacing of shear reinforcement for R.C. Beams. 

OR
     b. Discuss the Indian Standard recommendation on design for torsion in Reinforced Concrete 

Beams.

17 a.
Discuss various assuptions used in the limit state method of design of compression members. 

OR

     b. Write the design procedure for Isolated sloped footing. 

18 a. Explain about combined trapezoidal footing with  neat sketch 
OR

     b. Write the types of shallow foundation. Explain with neat sketch. 

Answer ALL questions
PART-C  (2 x 15 = 30 )

19 a. Design a singly reinforced concrete beam with clear span 4m, width of supports 300mm, 
service load 5 kN/m. Adopt M20 and Fe¬415 HYSD bars. 

OR

     b. State the concept of the limit state design and also write the types of limit states. 

20 a.
Explain the assembly of reinforcement in reinforced concrete structures. 

OR

     b. Discuss the Indian standard recommendation on design for torsion.
*****

SL.NO:1247



SL.NO:1236 SUBJECT CODE:17CVCC08
VINAYAKA MISSIONS RESEARCH FOUNDATION

(Deemed to be University) 
B.E./ B.TECH DEGREE EXAMINATIONS- FEB -2022

CIVIL ENGINEERING

SURVEYING -II

Time : Three Hours   Maximum Marks:100 Marks

Answer ALL questions
Part-A (10 x 2 =20 Marks)

1  Explain the Principle of Tacheometry. 
2 What is meant by Non-stadia systems.
3 List any four corrections that may be necessary when measuring the length of a

baseline. 
4 List the equipments used for measurement of base line.
5 What are the classifications of errors? 
6  Define conditioned quantity. 
7 What are the advantages of a total station over conventional surveying instruments?
8 List out the disadvantages of total station surveying.
9 What do you understand by hydrographic surveying?
10 What is meant by solar Apparent Time?

Answer Any FIVE questions
Part-B (5 x10 =50 Marks)

11 a. A steel tape 20 m long standardized at 55° F with a pull of 98.1 N was used for
measuring a baseline. Find the correction per tape length, if the temperature at the time
of measurement was 80° F and the pull exerted was 156.96 N. Weight of 1 cubic meter
of steel = 77107 N. weight of tape = 7.85 N and E = 2.05 x 106 N/mm2 . Coefficient of
linear expansion of tape per degree F = 6.2 x 10-6 .